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TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Passed

5.1.2 PEAK OUTPUT POWER
RESULT: Passed

5.1.3 20DB BANDWIDTH
RESULT: Passed

5.1.4 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100KHzZ BANDWIDTH
RESULT: Passed

5.1.5 SPURIOUS EMISSION
RESULT: Passed

5.1.6 FREQUENCY SEPARATION
RESULT: Passed

5.1.7 NUMBER OF HOPPING FREQUENCY
RESULT: Passed

5.1.8 TIME OF OCCUPANCY
RESULT: Passed

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Passed
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1. General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the
following appendix:
Appendix 1: Test Result of Radiated Emissions

2. Test Sites

2.1 Test Facilities

TUV Rheinland (Guangdong) Ltd.
EMC Laboratory

Guangzhou Auto Market,
Yuan Gang Section of Guangshan Road,
Guangzhou, P.R. China

FCC Registration No.: 833845
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2.2 List of Test and Measurement Instruments
Table 1: List of Test and Measurement Equipment
K'.nd of Manufacturer Type SIN Callbrgted
Equipment until
Spurious emission and Radiated emission
EMI Test Receiver | Rohde & Schwarz ESCI-3 100216 2011-03-16
Spectrum Rohde & Schwarz FSP30 100286 2011-03-16
Analyzer
Loop Antenna Rohde & Schwarz HFH2-22 100111 2012-03-16
Trilog-Broadband | SCHWARZBECK
Antenna MESS-ELEKTRONIK VULBI168 209 2011-08-21
Double-Ridged
Waveguide Horn Rohde & Schwarz HF906 100385 2011-08-24
Antenna
AFS42-
Pre-amplifier MITEQ 00101800- 1101599 2011-07-31
25-S-42
Standard Gain
Horn Antenna EMCO 3160-09 21642 2014-06-26
AFS33-
Pre-amplifier MITEQ 18002650- 1108282 2011-03-16
30-8P-44
3m Anechoic Albatross Project
Chamber GmbH N/A N/A 2011-04-16
Radio Test Suite
Receiver Rohde & Schwarz ESCI 100178 2011-09-26
Spectrum analyzer | Agilent E4404B MY41440753 | 2011-09-26




A TUVRheinland®

Produkte
Products

Prufbericht - Nr.: 17019444 001 Seite 6 von 43

Test Report No. Page 6 of 43

2.3 Traceability

All measurement equipment calibrations are traceable to NIST or where calibration is
performed outside the United States, to equivalent nationally recognized standards
organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on
a regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

Table 2: Emission Measurement Uncertainty

Measurement Type Frequency Uncertainty
AC Power Line Conducted Emission 150kHz - 30MHz +3.0dB
Antenna Port Conducted Emission <1GHz +0.39dB
> 1GHz +0.68dB
Radiated Emission 30MHz - 1GHz +4.7dB
> 1GHz +4.5dB

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix1 of
this report and delivered to the applicant. A copy has been retained in the TUV Rheinland
(Shenzhen) file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The TUV Rheinland (Guangdong) Ltd. test facility located at Guangzhou Auto Market, Yuan
Gang Section of Guangshan Road, Guangzhou, P.R. China is listed on the US Federal
Communications Commission list of facilities approved to perform measurements.
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3. General Product Information

3.1 Product Function and Intended Use

The EUT is Bluetooth stereo headset. It operates at 2.4GHz ISM frequency band.
For details refer to the User Manual, Technical Description and Circuit Diagram.

3.2 Ratings and System Details

Table 3: Rating of EUT

Kind of Equipment:

Bluetooth Stereo Headset

Type Designation:

BLUETREK MusiCALL

FCCID

QITC5RM

Table 4: Technical Specification of EUT

Technical Specification

Value

Operating Frequency band

2402 — 2480 MHz

Channel separation

1MHz

Extreme Temperature Range

-20°C to +45°C

Operation Voltage

DC 3.7V (via Lithium Battery)

Modulation

FHSS, GFSK, 8DPSK, 71/4DQPSK

Antenna Type

Internal Antenna, Non-User Replaceable

Antenna Gain

0dBi

RF Output Power

0.0028W (4.53dBm)
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Table 5: Frequency hopping information

Technical Specification Description

The custumer declares that the maximum frequency of
this device is: 2402-2480MHz. This is according the
Bluetooth Core Specification V2.1+EDR for devices
which will be operated in the USA. This was checked
during the Bluetooth Qualification tests (Test Case:
TRM/CA/04-E).

Example of a 79 hopping sequence in data mode:

Hopping Range

33,04,21,44,23,42,53,46,55,48,40,59,72,29,76,31,08,73,
07,75,09,45,60,39,58,13,47,11,77,52,35,50,65,54,67,56,
69,62,71,64, 7,25,27,66,57,70,74,61,78,63,10,41,05,43,
15,44,64,68,02,70,06,01,51,03,55,05,03,66,53,49,36,47,
The input bandwidth of the receiver is 1IMHz. In every
connection one Bluetooth device is the master and the
other one is the slave. The master determines the
hopping sequence. The slave follows this sequence.
Both devices shift between RX and TX time slot
according to the clock of the master.

Hopping Sequence

Additionally the type of connection is set up at the
beginning of the connection. The master adapts its
hopping frequency and its TX/RX timing according to the
packet type of the connection. Also the slave of the
connection will use these settings.

Receiver input bandwidth

Repeating of a packer has no influence on the hopping
sequence. The hopping sequence generated by the
master of the connection will be followed in any case.

That means a repeated packet will not be send on the
same frequency, it is send on the next frequency of the
hopping sequence.

3.3 Independent Operation Modes

The basic operation modes are:
A. Transmitting

1. Low channel

2. Middle channel

3. High channel

Receiving

Standby

Off

Cow
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3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- PCB Layout - Instruction Manual
- Photo Document - Rating Label

- Technical Description
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level. The
test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according

to the procedures in ANSI C63.4: 2003.

Full test was applied on all test modes, but only worst case was shown.

4.3 Special Accessories and Auxiliary Equipment

The EUT was tested with following accessories

Description

Manufacturer

Type

SIN

Notebook

lenovo

X60

L3-CG041 07/04
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4.4 Countermeasures to achieve EMC Compliance
The test sample which has been tested contained the noise suppression parts as described in

the Constructional Data Form or the Technical Construction File. No additional measures were
employed to achieve compliance.

4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test

Ant. Tower

1-4m

EUT& 3m
Support Unj

Turn Tahle

Ground Plane

Test Receiver

N

B oa
o 4a
&4
Pa
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Diagram of Measurement Equipment Configuration for Mains Conduction Measurement

EUT &
Support stand
LISN
&0cI
|
Ground plane
Testreceive | |__|L—
|2 2 e

Diagram of Measurement Equipment Configuration for Conducted Transmitter
Measurement

RF Cable
Test

Receiver EUT
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Passed
Test date : 2011-02-15

Test standard : FCC Part 15.247(b)(4) and Part 15.203

Limit : the use of antennas with directional gains that do

not exceed 6 dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional gain
of antenna is 0dBi, and the antenna connector is designed with permanent attachment and no
consideration of replacement. Therefore the EUT is considered sufficient to comply the
provision.

Refer to EUT photo for details.
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5.1.2 Peak Output Power

RESULT: Passed
Test date : 2010-02-22

Test standard : FCC Part 15.247(b)(1)
Basic standard : ANSI C63.4: 2003
Limit : 1 Watt

Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A

Ambient temperature : 22°C

Relative humidity : 52%

Atmospheric pressure : 101 kPa

Table 6: Test result of Peak Output Power, GFSK mod  ulation

Channel oo

Channel Frequency Peak Output Power Limit

(MHz) (dBm) (W) (W)
Low Channel 2402 3.84 0.00242 1
Middle Channel 2441 4,53 0.00284 1
High Channel 2480 3.76 0.00238 1

Table 7: Test result of Peak Output Power, 8DPSK mo  dulation

Channel oo

Channel Frequency Peak Output Power Limit

(MHz) (dBm) (W) (W)
Low Channel 2402 2.10 0.00162 1
Middle Channel 2441 2.96 0.00198 1
High Channel 2480 2.28 0.00169 1
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5.1.3 20dB Bandwidth

RESULT: Passed
Date of testing : 2010-02-22

Test standard : FCC Part 15.247(a)(1)
Basic standard : ANSI C63.4: 2003
Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A

Ambient temperature : 22°C

Relative humidity : 52%

Atmospheric pressure : 101 kPa

Table 8: Test result of 20dB Bandwidth, GFSK modula  tion

Channel 20d|3 Limit
Channel Frequency Bandwidth (MH2) Result
(MH2) (kHZz)
Low Channel 2402 915 / Pass
Mid Channel 2441 915 / Pass
High Channel 2480 865 / Pass

Table 9: Test result of 20dB Bandwidth, 8DPSK modul ation

Channel ZOdB Limit
Channel Frequency Bandwidth (MHz) Result
(MH2) (MH2)
Low Channel 2402 1.27 / Pass
Mid Channel 2441 1.30 / Pass
High Channel 2480 1.30 / Pass
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Test Plot of 20dB Bandwidth, GFSK modulation

Low Channel
- Agilent Marker
Mkrz & 485 kHz
Ref 18 <Bm Atten 26 dB -21.15% dB Select Marker
Poak 2] llr 2 3 4
Log
16 I
dB/ o ystem] Alignments; Iigé boy, All required Normal
Marker a
485.008 kHz .
2148 Delta
Delta Pair
{Tracking Ref}
Ref Delta
Center 2,402 GHz Span 2 MHz -
#Res BH 18 kHz YEW 18 kHz Sweep 25.77 ms (401 pts) Span Pair
Marker Trace Type ¥ OAxiz Amplitude Span Center
1R (1) Freqg 2.481985 GHz -2.859 oBm
1a 1) Frag -438 kHz -19.61 B
ZR 1 Freg 2.481985 GHz -2.859 dBm Off
2a o1 Freq 4385 kHz -21.18 dB
More
1of 2
Middle Channel
- Agilent Marker
Mkrl o -435 kHz
Ref 18 <Bm Atten 26 dB -20.87 dB Select Marker
Poak 2] Il 2 3 4
Log
16 " =
dB/ & ystem] Alignments;: Align Moy, Bl reouired Normal
Marker a
-435.080 kHz
20:87dB Delta
Delta Pair
{Tracking Ref}
Ref Delta
Center 2.441 GHz Span 2 MHz -
#Res BH 18 kHz YEW 18 kHz Sweep 25.77 ms (401 pts) Span Pair
Marker Trace Type ¥ OAxiz Amplitude Span Center
1R (1) Freqg 2.44A985 GHz -1.844 dBm
1a 1) Frag =435 kHz -208.87 dB
ZR 1 Freg 2.44A8985 GHz -1.844 dBm Off
2a o1 Freq 4386 kHz -19.47 dB
More
1of 2
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High Channel
- Agilent Marker
Mkr2 & 475 kHz
Ref 1@ oBm Atten 268 dB -20.39 dB Select Marker
Peak 2 llC 2 3 4
Log
18 p >
dB/ A yatem] Alignments: Aliga Moy, Bl ranuired Normal
Marker a
475,008 kHz
“2g35 op - Delta
Delta Pair
(Tracking Ref)
Ref Delta
Center 2.48 GHz Span 2 MHz -
#Res BH 16 kHz WEW 10 kHz  Sweep 25.77 ms (481 pts) Span Pair
Markar Trace Type K Axiz Amplitude Sﬂan m
1R 1y Freg 2.479985 GHz -1.8681 dBm
1a 1) Freqg -394 kHz -2A.62 dB
2R (1 Freq 2.479985 GHz -1.861 dBn Off
2a €13 Freg 475 kHz -20.39 dB
More
1of2
Test Plot of 20dB Bandwidth, 8DPSK modulation
Low Channel
- Agilent Marker
Mkr2 o B615.0 kHz
Ref 18 <Bm Atten 26 dB -208.17 dB Select Marker
Peak 2R [l 2 3 4
Log 7 £
12 1 Al i All d
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Marker al 7 i Meas Uncal Normal
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20,17 B o Delta
Delta Pair
{Tracking Ref}
Ref Delta
Center 2,402 GHz Span 3 MHz -
#Res BH 18 kHz YEW 18 kHz #3weep 5 ms (481 pts) Span Pair
Marker Trace Type ¥ OAxiz Amplitude Span Center
1R €13 Freg 2.4819925 GHz -3.215 dBm
la €10 Frag -5GA.8 kHz -20.8% dB
2R €17 Freg 2.4819925 GHz -3.215 dBm 0ff
2a €17 Freg B15.8 kHz -28,17 dB
More
1of 2
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Middle Channel
- Agilent Marker
Mkr2 o B37.5 kHz
Ref 18 <Bm Atten 26 dB -208.82 dB Select Marker
Peak 2k [l 2 3 4
Log 4 =
12 ____"__al fran Moy, All d
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637,580 kHz
~20182dB Delta
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{Tracking Ref}
Ref Delta
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1R (1) Freqg 2.4489925 GHz -4.813 dBm
1a 1) Frag -BE7.5 kHz -268.61 dB
2R (1 Freg 2.4489925 GHz -4.813 dBm OFff
2a o1 Freq E37.5 kHz -26.82 dB
More
1of 2
High Channel
- Agilent Marker
Mkr2 & B37.5 kHz
Ref 1@ oBm Atten 268 dB -20.87 dB Select Marker
Peak 2f I 2 3 4
Log 7 =
L Fll__- Bar Moy, Al il
dB/ 1 yestem) Blignmesnts o i Farlire
Marker a ¢ i Meas Uncal Normal
637580 kHz
288+/B Delta
Delta Pair
(Tracking Ref)
Ref Delta
Center 2.48 GHz Span 3 MHz -
#Res BH 10 kHz YBH 18 kHz #Sween 5 ms (401 pts) Span Pair
Markar Trace Type K Axiz Amplitude Sﬂan m
1R o1 Freg 2.4799850 GHz -3.872 dBm
la 1) Frag -EEB.8 kHz -21.25 dB
2R 1) Frag 2.4799850 GHz -3.872 dBm Off
20 (1) Freqg E37.5 kHz -20.87 dB
More
1of2
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5.1.4 Conducted spurious emissions measured in 100k Hz
Bandwidth

RESULT: Passed
Date of testing : 2011-02-22

Test standard : FCC part 15.247(d)

Basic standard : ANSI C63.4: 2003

Limit : 20dB (below that in the 100kHz bandwidth within

the band that contains the highest level of the
desired power)

Kind of test site : Shield room
Test setup

Test Channel : Low/ High
Operation mode : A

Ambient temperature : 22°C
Relative humidity : 52%
Atmospheric pressure : 101 kPa

All emissions are more than 20dB below fundamental, details refer to following test plot, and
compliance is achived as well.
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Test Plot of 100kHz Bandwidth of Frequency Band Edg e, GFSK
modulation

Low Channel
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Test Plot of 100kHz Bandwidth of Frequency Band Edg e, 8DPSK
modulation
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5.1.5 Spurious Emission

RESULT:

Date of testing
Test standard
Basic standard
Limits

Kind of test site

Test setup

Test Channel
Operation mode
Ambient temperature
Relative humidity
Atmospheric pressure

Passed

2011-02-15 to 2011-02-24

FCC part 15.247(d)

ANSI C63.4: 2003

Refer to 15.209(a) of FCC part 15.247(d)
In addition, radiated emissions which fall in
the restricted bands, must also comply
with the radiated emission limits specified
in 15.209(a)

3m Semi-Anechoic Chamber

Low/ Middle/ High
A C

23C

50%

101 kPa

Remark: Testing was carried out within frequency range 9kHz to the tenth harmonics. For
details refer to Appendix 1. The Radiated Emissions testing was performed in the X, Y and Z
axis mode. The X Axis mode is the worst-case recorded in this test report.
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5.1.6 Frequency Separation

RESULT: Passed
Date of testing 2011-02-22
Test standard FCC part 15.247(a)(1)
Basic standard ANSI C63.4: 2003
Limit = 25kHz or 2/3 of 20dB bandwidth, whichever is
greater
Test setup
Test Channel Low/ Middle/ High
Operation Mode A
Ambient temperature 22°C
Relative humidity 52%
Atmospheric pressure 101 kPa
Table 10: Test result of Frequency Separation
Measured
Channel Channel Limit
Channel Frequency . Result
(MHz) Separation (kHz)
(MH2z2)
Low Channel 2402 1 > 25kHz or 2/3 of Pass
Adjacency Channel 2403 20dB bandwidth
Mid Channel 2441 1 > 25kHz or 2/3 of Pass
Adjacency Channel 2442 20dB bandwidth
High Channel 2480 1 = 25kHz or 2/3 of Pass
Adjacency Channel 2479 20dB bandwidth




Produkte
Products

A TUVRheinland®

Prufbericht - Nr.:
Test Report No.

17019444 001

Seite 25 von 43
Page 25 of 43

Test Plot of Frequency Separation
Low Channel

Agilent
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Log o & <
16 e
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{Tracking Ref}
Ref Delta
Center 2,402 GHz Span 3 MHz -
#Res BH 18 kHz YEW 18 kHz #Sweep 20 ms (401 pts) Span Pair
Marker Trace Type ¥ OAxiz Amplitude Span Center
1R (1) Freqg 2.4828875 GHz -2.964 dBm
1a 1) Frag 9758 kHz B.428 db
Off
More
1of 2
Middle Channel
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2a o1 Freq -1.8125 MHz 2,852 db
More
1of 2




A TUVRheinland®

Produkte
Products
Prafbericht - Nr.: 17019444 001 Seite 26 von 43
Test Report No. Page 26 of 43
High Channel
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5.1.7 Number of hopping frequency

RESULT:

Date of testing
Test standard
Basic standard
Limits

Kind of test site

Test setup

Test Channel
Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

2011-02-22

FCC part 15.247(a)(1)(iii)
ANSI C63.4: 2003

= 15 non-overlapping channels
Shield room

Low/ Middle/ High
A

22C

52%

101 kPa

Table 11: Test result of Number of hopping frequenc vy

Passed

Frequency Range M?_iisggﬁ% %l:]aa?]trl;[é of Limit Result
2400 to 2483.5 MHz 79 >15 Pass
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Test Plot of Number of hopping frequencies

4 Agilent Marker
Mkre 2.480816 GHz
Eefklﬁﬂ dBm Atten 26 dB B.912 dBm Select Marker
sak | o | 1 ] O A I o e 2 3 4
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Off
More
1of 2
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5.1.8 Time of Occupancy

RESULT: Passed
Date of testing : 2011-02-22

Test standard : FCC part 15.247(a)(1)(iii)
Basic standard : ANSI C63.4: 2003

Limits : 0.4s

Kind of test site : Shield room

Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A

Ambient temperature : 22°C

Relative humidity : 52%

Atmospheric pressure : 101 kPa

Table 12: Test result of Time of Occupancy, GFSK Mo  dulation

Pulse width | Measured | .y
Channel Data Mode Dwell time Result
(ms) ©) (s)

DH1 0.530 0.170 0.4 Pass

Low Channel DH3 1.587 0.254 0.4 Pass
DH5 3.075 0.328 0.4 Pass

DH1 0.540 0.173 0.4 Pass

Mid Channel DH3 1.562 0.250 0.4 Pass
DH5 3.075 0.328 0.4 Pass

DH1 0.540 0.173 0.4 Pass

High Channel DH3 1.575 0.252 0.4 Pass
DH5 3.100 0.331 0.4 Pass
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Table 13: Test result of Time of Occupancy, 8DPSK M  odulation

Pulse width | Measured |
Channel Data Mode Dwell time Result
(ms) ©) (s)

DH1 0.555 0.178 0.4 Pass

Low Channel DH3 1.825 0.292 0.4 Pass
DH5 3.100 0.331 0.4 Pass

DH1 0.555 0.178 0.4 Pass

Mid Channel DH3 1.850 0.296 0.4 Pass
DH5 3.075 0.328 0.4 Pass

DH1 0.555 0.178 0.4 Pass

High Channel DH3 1.812 0.290 0.4 Pass
DH5 3.150 0.336 0.4 Pass

Note:
Dwell time = Pulse width x (Hopping rate / Number of channels) x Period

Period = 0.4 (seconds/ channel) x 79 (channel) = 31.6 seconds
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Test Plot of Time of Occupancy, GFSK modulation
Low Channel- DH1
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la (/)] Time 538 pe 3.719 dB
Off
More
1of 2
Low Channel- DH3
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1R o1 Time 2.775 ms -54,88 dBm
la 1) Time 1.587 ms 1.698 dB
Off
More
1of2
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Low Channel- DH5
- Agilent Marker
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1of 2
Middle Channel- DH1
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More
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Middle Channel- DH3

- Agilent Marker
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High Channel- DH1
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High Channel- DH3
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High Channel- DH5
- Agilent Marker
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1of 2
Test Plot of Time of Occupancy, 8DPSK modulation
Low Channel- DH1
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Low Channel- DH3
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Low Channel- DH5
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Middle Channel- DH1
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Middle Channel- DH3
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Off
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Middle Channel- DH5
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High Channel- DH1
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High Channel- DH3
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6. Safety Human exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields

RESULT: Passed
Test standard : FCC KDB Publication 447498
Since maximum peak output power of the transmitter is <60/f(GHz)mW, i.e.

0.0028mW<25(=60/2.4)mW, hence the EUT is exclueded from SAR evaluation according to
FCC KDB publication 447498 D01: Mobile Portable RF Exposure.




A TUVRheinland®

Produkte

Products
Prifbericht - Nr.: 17019444 001 Seite 41 von 43
Test Report No. Page 41 of 43

7. Photographs of the Test Set-Up

Photograph 1: Set-up for Spurious Emissions (9kHz-3 ~ OMH2z)
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Photograph 3: Set-up for Spurious Emissions (1GHz-1  8GHz)

Photograph 4: Set-up for Spurious Emissions (18GHz-  26GHz)
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Test Plot of Spurious emission of A.1 — GFSK modula  tion
Horizontal (9kHz — 30MHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline; +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: . K-Mate

Test item: Bluetooth Headset

Identification: BLUETREK MusiCALL

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Low channel(BDR)

Climate Condition: 23 TC; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery

Receipt No: 163073422 300

Report No: 17019444 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 9kHz - 30MHz

Receiver: TUVESCI3

Transducer: TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3

Pre TUV 9K to 30M HFH2-Z2

100 5 7

80
60 X

.
-,

20

ECC Part 15 9KHz - 30MHz
] i !

| i

i

Leve! in dBuVim

0

-20

30

9k 206 30 a0 100k 200 300 S00 M 2M M SM 10M 20 30M

Frequency in Hz

Limit and Margin QP
de e I

5

0.0173 = ;

0.278000 = 20.9 - -
1.518000 33.8 — 20.2 10.1 44.0
6.930000 28.0 o 21.9 21.5 48.5

JW&M Reviewed by:

Date: 24/02/2011 - Time: 22:41:11 Tested by:
wChecke
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Test Plot of Spurious emission of A.1 — GFSK modula
Vertical (9kHz — 30MHz)

TUV Rheinland (Guangdong) Ltd.

EMG Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test item: Bluetooth Headset
ldentification: BLUETREK MusiCALL
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Low channel(BDR)
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voitage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17019444 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 9kHz - 30MHz
Receiver: TUV ESCI 3
Transducer: TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3
Pre TUV 9K 1o 30M HFH2-Z2
10 T
e \‘ [
R N S ECC Part 15 OKHz ~30MHz
=3 ._l.xﬁli'ﬁm.\.x ' N R PR ] i |
% 40 . i X T ]
g 2011
ok 2 3 0 100k 200 300 500 1M ZM 3M  SM 10M 20 30M
Frequency in Hz

0.017320 - 59.5 20.7 — -1V
0.190000 - 36.6 20.8 — -1V
1.230000 41.2 - 203 4.6 458 |V
2.318000 33.0 - 203 16.5 495 |V

Date: 24/02/2011 - Time: 22:33:29

0224

Tested by:

Reviewed by:
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Test Plot of Spurious emission of A.1 — GFSK modula  tion
Horizontal (30MHz — 1GHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate

Test ltem; Bluetooth Headset

Identification: BLUETREK MusiCALL

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Low channel(BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Volitage/ Freq: DC 3.7V by li-ion battery

Receipt No: 163073422 300

Report No: 17019444 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 30M-1GHz

Receiver: TUV ESIB 26

Transducer: TUV SAC UVLB 9168/ TUV ESIB26-TUV SAC UVLB 9168

FGC 15.209 30M-1G sweep

80 H

e FCC 15208 OM’IGBm(EI_
]

40 ;

! M

S A T . T
A . b ey | s +

30M 50 60 80 100M 200 300 400 500 800 16
Frequency in Hz

Level in dBUV/m

H

61.750000 8.9 12.5 311 400 | H

113.400000 7.9 11.5 35.6 435 | H

146.750000 10.9 14.0 32,6 435 | H

292.750000 | - 2.0 12.7 37.0 46.0 | H

539.000000 144 17.2 31.6 46.0 | H
Date: 15/02/2011 - Time: 18:45:06 Tested by: _. W21 Jreviewed by:
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A TUVRheinland®

TUV Rheinland {Guangdong) Lid.

Test Plot of Spurious emission of A.1 — GFSK modula  tion
Vertical (30MHz — 1GHz)

EMC Test Service Hotline: +86-20-28321188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test Item: Bluetooth Headset
Identification: BLUETREK MusiCALL
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Low channel(BDR)
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17019444 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESIB 26
Transducer: TUV SAC UVLB 9168/ TUV ESIB26-TUV SAC UVLB 9168
FCC 15.208 30M-1G sweep
50 { . e
I e ; ! ;
LY i FCCTEZ09 30/ 1G3mc|g
&
3 i
B 40 ’
&
T v
3 2 :4 . e
i b ot A ottt H
s } 1 T ;
i H { !
30M 50 60 80 100M 200 300 400 500 800 hic)
Frequency in Hz

Limit and Margin QP

39.

59.200000 9.6 128 304 400 |V
148.600000 105 141 33.0 435 |V
256.600000 79 1.7 38.1 460 [V
413.500000 11.8 15.1 34.2 46.0 | V
689.000000 176 19.5 284 46.0 | V

Date: 15/02/2011 - Time: 19:12:30

Tested by:
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TUV Rheinland (Guangdong) Ltd.

Test Plot of Spurious emission of A.1 — GFSK modula  tion
Horizontal (1GHz — 18GHz)

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test ltem: Bluetooth Headset
Identification: BLUETREK MusiCALL
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Low channel(BDR}
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17019444 001
Result: Pass
Cormment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: FUV FSP30
Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906
Pre TUV 1 to 18G HFS08
12 ; =3
100 - ;
£ ® }”"}, FEC part15-1:18G-P
S e :
& | W .
S e e
£ 1 ; PRNE
'3 40 h -
& f?- :ﬁ \.W"j?“’“' - SR R el
207 N ; o ‘ - ! —
u1G 2G 3‘G 4G 5;5 (; 8 i 106 1:3(5
Frequency in Hz

Limit and Margin PK

7358.000000

13837.000000 58.4

15.6 740

Limit and'Mar in AV

1615.000000 | 294 | 139 246 54.0 | H
7358.000000 34.5 0.5 19.5 54.0 | A
13837.000000 45.7 9.5 8.3 540 | H

Date: 15/02/2011 - Time: 21:11:00

2. 1%
.-g

e 1 )

Tested by: fFes Reviewed by:

e
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Test Plot of Spurious emission of A.1 — GFSK modula

Vertical (1GHz — 18GHz)

TUV Rheinland (Guangdong) Ltd.

tion

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test item: Bluetooth Headset
Identification: BLUETREK MusiCALL
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Low channel(BDR)
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17019444 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 1GHz-18GHz
Recelver: TUV FSP30
Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906
Pre TUV 110 18G HF906
12 T ;
b 7
100 }
e
5 80 .H!. ECCpart1514=186-PK
e Y
§ m _’0 L\ 4
3 “‘W _ff \\-.N——-
o t
1G 26 3G 4G 56 6 8 106 186
Frequency in Hz

& i
1615.000000

§652.000000 439

-3.8 : 74.0

13848.000000 58.3

9.6 5 74.0

5552.000000 30.8

<<

9
-3.8 23.2 54.0
6

13848.000000 45.7

o

83 54.0

Date: 15/02/2011 - Time: 21:06:19

‘_,,

\\h:zed

Tested by: Kﬂw 70  Reviewed by:
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Test Plot of Spurious emission of A.1 — GFSK modula  tion
Horizontal (18GHz — 26GHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate

Test ltem: Bluetooth Headset

Identification: BLUETREK MusiCALL

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Low channgl{BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.

Test Voltage/ Freq: DC 3.7V by li-ion battery

Receipt No: 163073422 300

Report No: 17019444 001

Resuli: Pass

Comment: Test distance is 3m, Horizontal

Subrange 1

Frequency Range: 18GHz-25GHz

Receiver: TUV 3160-09

Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-08
Pre TUV 18 to 26.5 3160-09

100y

80

e
]

Level in dByV/im

18 19 20 21 22 23 24 25
Frequency in GHz )

2 .
22896.000000
24286.000000

Limit and Marain AV

20295.000000 4.6 58 124 54.0

; H
22596.000000 426 6.5 114 540 [ H
24286.000000 433 6.9 10.1 540 | H
LAY
Date: 24/02/2011 - Time: 20:39:56 Tested by: 23“224 Reviewed by:

T
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A TUVRheinland®

Test Plot of Spurious emission of A.1 — GFSK modula
Vertical (18GHz — 26GHz)

TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Emission)

‘Common Information

Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:

" Operation Made:
Climate Condition:
Test Voitage/ Freq:
Receipt No:
Report No:

Resuit:
Comment:

Subrange 1
Freguency Range:
Receiver:
Transducer:

K-Mate

Bluetooth Headset
BLUETREK MusiCALL
FCC Part 15

RE

Tx @ Low channel(BDR)
23 TC; 50 %RH;
DC 3.7V by li-ion battery
163073422 300
17019444 001

Pass

Test distance is 3m, Vertical

101 kPa.

18GHz-25GHz
TUV 3160-09
TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09

Pre TUV 18 to 26.5 3150-09

80

60 T

40

Level in dBuV/im

20 e

19 20 21 22 23 24 25
Frequency in GHz

Limit and Ma

20694.000

v

22036.000000 52.3 . 212 v

24194.000000 56.2 6.9 17.8 \'/
rgin AV

22036.000000

24194.000000

Date: 24/02/2011 -

(fiz)

Time: 20:48:50 Reviewed by:

tion

EMC Test Service Hotline: +86-20-28391188
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A TUVRheinland®

Test Plot of Spurious emission of A.2 — GFSK modula

Horizontal (9kHz — 30MHz)

TUV Rheinland (Guangdong) Ltd.

tion

EMC Test Service Hotline; +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

K-Mate

Blustooth Headset
BLUETREK MusiCALL
FCC Part 15

RE

Tx @ Mid channel(BDR)
23 C; 50 %RH;
DC 3.7V by li-ion battery
163073422 300
17019444 001

Pass

Test distance is 3m, Horizontal

101 kPa.

9kHz - 30MHz
TUVESCI 3

TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3

Pre TUV 3K to 30M HFH2-Z2

Level in dBuV/m

9k 20 30 50

100k 200 300 500 ™ 2M 3M 5M 10M

Frequency in Hz

20 30M

Limit and Margin QP

73

0.065720 -~ 46.5 20.3 - -
0.878000 3341 -- 20.3 15.6 48.7
7.066000 27.8 — 21.9 1.9 490.5

Date: 24/02/2011 - Time: 22:45:56

Tested by’

Reviewed by:
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A TUVRheinland®

Test Plot of Spurious emission of A.2 — GFSK modula
Vertical (9kHz — 30MHz)

TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test ltem:; Bluetooth Headset
Identification: BLUETREK MusiCALL
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Mid channel{BDR)
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17019444 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 9kHz - 30MHz
Receiver: TUV ESCI 3
Transducer: TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3
Pre TUV 9K to 30M HFH2-22
10! S
80 e
¥ o

s IIHII ST e BCC Par 15 OKHz - 30MHz
- - B T )om) : T ]
| (R

Level in dBuV/im

<30 t
ok 20 30 50 100k 200 300 500 1w 2M  3M 5M 1oM 20 30M
Frequency in Hz
0.017320 — 684.1 20.7 — |V
0.065640 — 48.0 20.3 — — |V
1.186000 41.0 o 20.3 5.1 46.1 | V
7.322000 26.8 _ 219 22.7 495 |V
[ 012,21 )
Date: 24/02/2011 - Time: 22:50:58 Tested by: _ “wee” Reviewed by:

tion

EMC Test Service Hotline: +86-20-28391188
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A TUVRheinland®

Test Plot of Spurious emission of A.2 — GFSK modula

Horizontal (30MHz — 1GHz)

" TUV Rheinland (Guangdong) Ltd.

Common Information

EMC Test Record (Emission)

tion

EMC Test Service Hotline: +86-20-28391188

Manufacturer: K-Mate
Test ltem: Bluetooth Headset
_ Identification: BLUETREK MusiCALL
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode; Tx @ Mid channel(BDR)
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17019444 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESIB 26
Transducer: TUV SAG UVLB 9168/ TUV ESIB26-TUV SAC UVLB 9168
FCC 15.209 30M-1G sweep
LT ) » ;
s PGS 208 30MTG A QP
£ i - r
2 T
4 4 - { :
e i i
T
E, H } MW
a b " -~ = 4 Lot
b ;. +' eyt -t PR T—
;OM ) 50 60 80  100M 200 300 4;)0 500 800 16
Frequency in Hz
Limit and Margin QP
46.000000 10.5 13.7 29.5 40.0 | H
66.150000 8.2 11.6 8 400 [ H
111,350000 7.5 113 36.0 435 | H
151.750000 10.9 14.2 32.6 435 | H
325.350000 10.2 134 35.8 46.0 | H
496.950000 13.3 16,5 32.7 46.0 | H
Date: 15/02/2011 - Time: 18:24:08 Tested by: _Reviewed by:
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Test Plot of Spurious emission of A.2 — GFSK modula  tion

Vertical (30MHz — 1GHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test ltem: Bluetooth Headset
[dentification: BLUETREK MusiCALL
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Mid channel(BDR)
Climate Gondition: 23 C; 50 %RH; 101 kPa.
Test Voltage! Freq: DC 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17019444 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Freguency Range: 30M-1GHz
Receiver: TUV ESIB 26
Transducer: TUV SAC UVLB 9168/ TUV ESIB26-TUV SAC UVLB 9168
FCC 16,209 30M-1G sweep
80 ; T i 1
¢ I i i
' @ : P
8o - T FCT 15 209 300 1G3m?

i i T

a H H

3 w0 ] i

3 20 s "y i

i T
;OM ' 5‘0 &0 ’ 80 100M 200 300 400 5(‘70 800 1G
Frequency in Hz

40.800000 10.7 14.0 29.3 400 |V
64.550000 81 11.9 31.9 200 |V
110.150000 7.3 111 36.2 435 | V
149.450000 104 14.2 331 435 [V
380400000 & ) 14.4° 35.0 46.0 [ V
629.200000 16.8 18.9 29,2 46.0 | V

Date: 15/02/2011 - Time: 18:29:53 Reviewed by:
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A TUVRheinland®

Test Plot of Spurious emission of A.2 — GFSK modula

Horizontal (1GHz — 18GHz)

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test ltem: Bluetooth Headset
Identification: BLUETREK MusiCALL
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Mid channel(BDR)
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test VVoltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17019444 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906
Pre TUV 1 to 18G HFS06
120 i T
10 .
| ey -
g w0 !——“}, : FEC partt5-t=186-PK
e X -ﬂf “{unwr e earasdmd :
- e
3 [Focibenis L Ny~ e e =
6 26 3G I 8 106 186
Frequency in Hz

4 %
1627.000000 40.3 -13.8 33.7 740 | H
4882.000000 46.6 -5.6 274 740 | H

13837.000000 58.4 9.5 156 740 [ H

4882.000000

-5.6 16.0 54.0

x|z =f

13837.000000

9.5 8.2 54.0

Date: 15/02/2011 - Time: 20:46:

30 Tested by:
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Test Plot of Spurious emission of A.2 — GFSK modula  tion
Vertical (1GHz — 18GHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate

Test ltem: Biuetooth Headset

Identification: BLUETREK MusiCALL

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Mid channel(BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voitage/ Freq: DC 3.7V by li-ion battery .
Receipt No: 163073422 300

Report No: 17019444 001

Result: Pass

Comment: Test distance is 3m, Vertical
Subrange 1

Frequency Range: 1GHz-18GHz

Receiver: TUV FSP30

Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF906

1 i T H
10 - |
o pen,

g ® 4 FOE-part151-186-PK
z = —
g o J—\ FEE part15y]
e = — T
T N T
8 ? ﬁ \\‘ e

<0 I

0 ;

1G 2G 3G 4G &G -] 8 106 18G

Frequency in Hz

627.000000
4882.000000
13841.000000

Limit al]q Margin AV

4882.000000 35.6 5.6 184 54.0
13841.000000 45.8 9.5 8.1 54.0

<|<|<

Date: 15/02/2011 - Time: 20:30:34 . / Reviewed by:
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Test Plot of Spurious emission of A.2 — GFSK modula  tion
Horizontal (18GHz — 26GHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test ltem: Bluetooth Headset
Identification: BLUETREK MusiCALL
Test Standard: FCC Part 15
RE
Tx @ Mid channel(BDR)
23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17019444 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV 3160-09
Transducer: TUV SAC 3160-08/ TUV FSP30-TUV SAC 3160-09
Pre TUV 18 to 26.5 3160-09
101
it ECChart15 18:26G PK
£
5 % FOC panttSsosC Ay
-y . e o e A
& 40 ¥
[
5
20
o
18 19 20 21 22 23 24 25
Frequency in GHz

22722.000000 54.0

24268.000000 56.0

" Limit and Margin AV

20205.000000 M4 5.6 126 540 | H
22722.000000 42.1 6.3 11.8 540 | H
24268.000000 438 6.9 10.2 540 | H

Date: 24/02/2011 - Time: 20:56:39

Reviewed by:
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Test Plot of Spurious emission of A.2 — GFSK modula  tion
Vertical (18GHz — 26GHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate

Test item: Bluetooth Headset
Identification: BLUETREK MusiCALL
Test Standard: FCC Part 15

Test Detail:

Oneara

Upera

channel(BDR)

Climate Condition: 23 50 %RH; 101 kPa,
Test Voitage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17019444 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV 3160-09
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
Pre TUV 18 to 26.5 3160-08
10 y
80 FCCpari1518-26G P!

£

> &0

‘3 T by

§ 40

%

V1B 19 20 21 22 23 24 25
Frequency in GHz

Limit and Margin PK

22743:000000 54:2 19:8
24229.000000 55.9 ! 181 74.0
Limit and Margin AV
P

CFR;

20261.000000 M4 6.6 12.6 540 | V
22743.000000 42.4 6.4 1.6 540 |V
24229.000000 439 6.9 10.1 540 |V

Date: 24/02/2011 - Time: 20:52:34 Reviewed by:
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Test Plot of Spurious emission of A.3 — GFSK modula  tion
Horizontal (9kHz — 30MHz)

TUV Rheinland (Guangdong) Lid. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test ltem: Bluetooth Headset
identification: BLUETREK MusiCALL
Test Standard: FCC Part 15
Test Detait: RE
Operation Mode: Tx @ High channel(BRDR)
Climate Condition: 23 TC; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17019444 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 9kHz - 30MHz
Receiver: TUV ESCI 3
Transducer: TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3
Pre TUV 9K to 30M HFH2-Z2
100 T | o
o " : ;
A i
R S : 5
§ - B e S FCC Parl 16 0K -20MH:
<) { 1
E t | L } 1 EE i il i !
= e ]
z \ ! it
-20 i
-30 + +
9k 20 30 50 100k 200 300 S00 M 2M  3M 5M 10M 20 3M
Frequency in Hz

Limit and Margin QP

0.017320

0.065640 - 47.7 203 — -
0.178000 47.4 — 208 15.2 62.6
0.850000 36.1 - 20.4 12.9 49.0

&
Tested by: ‘_0“224 Reviewed by:

Date: 24/02/2011 - Time: 22:56:33
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A TUVRheinland®

Test Plot of Spurious emission of A.3 — GFSK modula
Vertical (9kHz — 30MHz)

TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test ltem: Bluetooth Headset
Identification: BLUETREK MusiCALL
Test Standard: FCC Part 15
Test Detail: RE
Operation Made: Tx @ High channel(BDR)
Climate Condition: 23 T; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 183073422 300
Report No: 17019444 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 9KkHz - 30MHz
Receiver: TUV ESCi 3
Transducer: TUV SAC Active Loop Antenna HFH2-Z22 / TUV ESCI3
Pre TUV 9K 10 30M HFH2-Z2

£ 80 X

T

g mm

é 20 ’ : t T

3

0 ¥
% 20 30 50 100K 200 300 500 M 2M 3 sM 1M 20 30M
Frequency in Hz

!Timit and ,Mar

Date: 24/02/2011 - Time: 22:54:10

0.017320

0.065720 - 47.5 203 —
0.170600 48.7 — 20.7 14.3
1.154000 414 —_ 20.3 5.0

s,

o
Tosted blAlli221 ]  Reviewed by:
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Test Plot of Spurious emission of A.3 — GFSK modula  tion
Horizontal (30MHz — 1GHz)

TUV Rheinland (Guangdong) Lid. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate

Test ltem: Bluetooth Headset

Identification: BLUETREK MusiCALL

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ High channel(BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery

Receint No: 163073422 300

Report No: 17019444 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 30M-1GHz

Receiver: TUV ESIB 26

Transducer: TUV SAC UVLB 9168/ TUV ESIB26-TUV SAC UVLB 9168

FCC 15,209 30M-1G sweep

80 7

) FEC 15,209 S0ME1G 3
3 f
S ¥
H
g 40
& !
@
L PO S } W
X \ N g iy ! i
§
i
30M 50 80 80 100M 200 300 400 500 800 1G

Frequency in Hz

40.650000 104 14.0 29.6 400 | H
54.000000 9.9 13.2 3041 400 | H
148.950000 104 141 33.1 435 | H
293.250000 9.1 127 36.9 46.0 | H
513.050000 13.6 16.8 324 | 46.0 | H
683.550000 174 19.5 28.6 46.0 | H

Date: 15/02/2011 - Time; 18:39:19
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Test Plot of Spurious emission of A.3 — GFSK modula  tion
Vertical (30MHz — 1GHz)

TUV Rheinland (Guangdong) Lid. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate

Test ltem: Bluetooth Headset

Identification: BLUETREK MusiCALL

Test Standard: FCC Part 15

Test Detait: RE

Operation Mode: Tx @ High channel(BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery

Receipt No: 163073422 300

Report No: 17019444 001

Result: Pass

Comment: Test distance is 3m, Vertical
Subrange 1

Frequency Range: 30M-1GHz

Receiver: TUV ESIB 26

Transducer: TUV SAC UVLB 9168/ TUV ESIB26-TUV SAC UVLB 9168

FCC 15,209 30M-1G sweep

80 H
Y

g0 - FOC 15 209 S0MTG M Q
4 - ;
i 1

40 - : i

Level in dBuV/m

L T ; e PRy ) e
PRl " v IL_:M.W 14

[ t
30M 50 60 80  100M 200 300 400 500 800 16
Frequency in Hz

41.050000 10.8 14.0 20.2 400 | V
53.650000 9.8 13.2 30.2 400 |V
136.950000 9.6 13.3 33.9 435 |V
154.300000 10.3 14.2 33.2 435 [V
410600000 | ~ © 1.9 15.0 344 . 46.0° [ V
668.250000 17.2 19.3 28.8 46.0 [V

Date: 15/02/2011 - Time: 18:36:16 Reviewed by:
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A TUVRheinland®

TUV Rheinland (Guangdong) Lid.

Test Plot of Spurious emission of A.3 — GFSK modula
Horizontal (1GHz — 18GHz)

tion

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer:
Test ltem:
Identification:

Test Standard:
Test Detail:
QOperation Mode:
Climate Condition:

Test Voltage/ Freq:

Receipt No:
Report No:
Resuit:
Comment:

Subrange 1

K-Mate

Biuetooth Headset
BLUETREK MusiCALL
FCC Part 15

RE

Tx @ High channel(BDR}
23 C; 50 %RH;
DC 3.7V by fi-ion battery
163073422 300
17019444 001

Pass

Test distance is 3m, Horizontal

101 kPa.

Frequency Range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906
Pre TUV 1 to 18G HF806
2o ! ; i o
100 - i
U : !
g 80 ! ! W : FEC-part15-1=18G-PK
3 =y =t
g w0 } \‘E‘. ‘ FECDart15E=186G
T [N PR P .
F 4o L | e P
= e | N Nk S
..16 26 36 G 56 B 8 106 18G
Frequency in Hz

i
1652.000000 H
4960.000000 -5.8 26.7 740 | H
13814.000000 9.2 185 740 [ H

i 000000 | H
T 4960.000000 401 g H
I13814.000000 25.7 9.2 540 | H

Date: 15/02/2011 - Time: 20:63:18

Tested BYi 2 1= {

Reviewed by:
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A TUVRheinland®

Test Plot of Spurious emission of A.3 — GFSK modula
Vertical (1GHz — 18GHz)

TUV Rheinland (Guangdong) Lid.

EMC Test Record (Emission)

Common Information

tion

EMC Test Service Hotline: +86-20-28391188

Manufacturer: K-Mate
Test Item: Bluetooth Headset
Identification: BLUETREK MusiCALL
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ High channel{BDR}
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17019444 001
Resuit: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HFS06/ TUV FSP30-TUV SAC HF906
Pre TUV 1 te 18G HFS06
100 :
£ 80 an‘« FEC parit5-1-18G-P)
3 : ==
% N i
. S S
u1<3 26 36 a6 56 6 8 106 186
Frequency in Hz

1652.000000 | 34.6 -13.6 19.4 640 |V
4960.000000 361 5.8 17.9 54.0 | V
13795.000000 45.3 9.0 8.7 540 [V

Date: 15/02/2011 - Time: 20:58:48

Reviewed by:
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A TUVRheinland®

TUV Rheinland (Guangdong) Lid.

Test Plot of Spurious emission of A.3 — GFSK modula  tion
Horizontal (18GHz — 26GHz)

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test item: Bluetooth Headset
Identification: BLUETREK MusiCALL
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ High channel(BDR)
Climate Condition: 23 C; 50 %RH; 101 kPa,
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17019444 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV 3160-09
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
Pre TUV 18 to 26.5 3160-09
101 i
H
80 ECCpart15 1826GPK
E
3 80 FCCEaT1EA8 0BG AY
& A 3
;;j 40 e [
B |
18 l 19 20 21 22 23 24 2
Frequency in GHz
Limit and Margin PK
18637.000000 52.2 5.0 21.8 740 | H
21424.000000 53.2 5.9 20.8 740 | H
24248.000000 §5.5 6.9 18.5 740 | H
Limit and Margin AV
21424.000000
24248.000000
S
Date: 24/02/2011 - Time: 21:03:03 Tested by: I

Reviewed by:
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Test Plot of Spurious emission of A.3 — GFSK modula  tion

Vertical (18GHz — 26GHz)

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test ltem: Bluetooth Headset
Identification: BLUETREK MusiCALL
Test Standard: FCC Part 15
Test Detail: RE
: Tx @ High channel(BDR)
Climate Condition: 23 C; 50 %RH; 101 kPa,
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17019444 001
Resuit: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV 3160-09
Transducer: TUV SAC 3180-09/ TUV FSP30-TUV SAC 3160-08
Pre TUV 18 1 26.5 3160-09
100 7
&0 FCCpartts 1826 G Pl

E m

=

g ~

£ 40

E —

g 19 20 21 22 23 24 25
Frequency in GHz

000000

52.9

9.000000

§5.7 74.0

" Limit and Margin AV

A

18.3

19006.000000 49.1 8.1 13.9 540 | V
20315.000000 M4 5.6 128 540 |V
24209.000000 43.9 6.9 10.1 540 [V

Date: 24/02/2011 - Time: 21:07:01

Reviewed by:
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A TUVRheinland®

TUV Rheinland (Guangdong) Lid.

Test Plot of Spurious emission of B — GFSK modulati
Horizontal (9kHz — 30MHz)

on

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test ltem: Bluetooth Headset
Identification: BLUETREK MusiCALL
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Rx @ Mid channel(BDR)
Climate Condition: 23 T, 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17019444 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 9kHz - 30MHz
Receiver: TUV ESCI 3
Transducer: TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3
Pre TUV 9K te 30M HFH2-Z22
. ; i 7 i ' ot
60~ s i
£ " I i A ———— ECC Part 15_9KHz - 30MHz
N N riae P A Y
2 “”_’J’_!qt.’pj.".,_ s . f I -
L iy i
Wsk 20 3 50 Mook 200 300 500 M 2M M BM oM 20 08
Frequency in Hz

0.017320 — 63.7 20.7 — — [ H
0.034920 — 53.5 20.2 —- — | H
0.190000 51.1 - 20.8 109 620 { H
0.958000 39.5 o= 203 85 480 | H

Date: 24/02/2011 - Time: 22:58:37

Reviewed by:
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A TUVRheinland®

Test Plot of Spurious emission of B — GFSK modulati
Vertical (9kHz — 30MHz)

TUV Rheinland. {Guangdong) Ltd.

EMG Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voitage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

K-Mate

Bluetooth Headset
BLUETREK MusiCALL
FCC Part 15

RE 0

Rx @ Mid channel(BDR)
23 C; 50 %RH;
DC 3.7V by li-ion battery
163073422 300
17019444 001

Pass

Test distance is 3m, Vertical

101 kPa.

9kHz - 30MHz
TUVESCI3

TUV SAC Active Loop Antenna HFH2-22 / TUV ESCI3

Pre TUV 9K to 30M HFH2-Z2

ECC Part 15 9KHz - 30MHz
]

Level in dBuV/m

9k 20 30 50

t
200 300 500 M 2M 3M  5M 10M

Frequency in Hz

100k

1
20 30M

0.017320 - 64.1 20.7 — v
0.034920 - 533 20.2 - — |V
0.170000 46.8 - 20.7 16.1 63.0 | V
0.966000 391 = 203 8.8 47.9 |V

Date: 24/02/2011 - Time: 23:02:24

Reviewed by:
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Test Plot of Spurious emission of B —GFSK modulatio n
Horizontal (30MHz — 1GHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test Item: Bluetooth Headset
Identification: BLUETREK MusiCALL
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Rx @ Mid channel(BDR)
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17019444 001
Result: Pass )
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESIB 26
Transducer: TUV SAC UVLB 8168/ TUV ESIB26-TUV SAC UVLB 9168
FCC 15.209 30M-1G sweep
L ] r —
0 i FECT15 200 30MA G E3m Q
g : P
3 I 1
% a4l 3
b !
H !
- A o
o ) Ll i N Lt +
i ' + i ) |
; ; ! i
30M 50 60 80 100M N 200 300 400 500 800 1G
Frequency in Hz

41.300000 10.9 14.0 291 400 | H
$9.200000 9.6 12.9 30.4 400 [ H
160.050000 10.6 14.2 329 435 [ H
265.850000 83 12.0 377 46.0 | H
451.600000° 131 16.0 329 46.0 | H
742.100000 18.3 20.2 27.7 46.0 | H

Date: 16/02/2011 - Time: 18:13:35
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Test Plot of Spurious emission of B — GFSK modulati on
Vertical (30MHz — 1GHz)

TUV Rheinland (Guangdong) Ltd. EMGC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate

Test item: Bluetooth Headset

Identification: BLUETREK MusiCALL

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Rx @ Mid channel(BDR)

Climate Condition: 23 T 50 %RH; 101 kPa.
Test Voitage/! Freq: DC 3.7V by li-ion battery

Receipt No: 163073422 300

Report No: 17019444 001

Result: Pass

Comment: Test distance is 3m, Vertical
Subrange 1

Frequency Range: 30M-1GHz

Recsiver: TUV ESIB 26

Transducer: TUV SAGC UVLB 9168/ TUV ESIB26-TUV SAC UVLB 9168

FCC 15.209 30M-1G sweep

80

60

£
_>1 r
o I i
o W T
£ ! i
f a
— 2093 it ry e s A
! i R 4
' ]
S o == i t ;
,
0 + ' + :
30Mm 50 60 80 100M 200 300 400 500 800 16

Frequency in Hz

38.000000 10.6 13.8 294 400 [V
56.550000 8.8 13.0 31.1 400 |V
122.050000 8.8 12.4 347 435 |V
157.800000 10.7 14.1 32.8 435 |V
319.650000 9.9 13.3 36.1 460 | V
[ 585.700000 16.2 18.0 30.8 460 | V

Date: 15/02/2011 - Time: 18:07:47 Reviewed by:
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Test Plot of Spurious emission of B — GFSK modulati on
Horizontal (1GHz — 18GHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate

Test item: Bluetooth Headset

Identification: BLUETREK MusiCALL

Test Standard: FCC Part 156

Test Detail: RE

Operation Mode: Rx @ Mid channel(BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery

Receipt No: 163073422 300

Report No: 17019444 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 1GHz-18GHz

Receiver: TUV FSP30

Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF908

Pre TUV 1 to 18G HF208

1207

E & FEC partt51=18GPK
S ——
2
o 80 FEC-part15-1xd 8
£ I‘i———‘@“
5 X P ORI,
g 4 $ Y -
e} i ) 5 ==
20
!
16 26 3G 4G 56 6 8 106 186

Frequency in Hz

3 o <zl a2
1627.000000 40.6 -14.7 33.4 740 | H
2441.000000 35.6 -12.1 38.4 740 | H

14458.000000 56.8 8.8 17.2 740 | H

000000 . H
2441.000000 24 770 | 54.0 | H
14456.000000 g 88 10.0 540 | H

Date: 15/02/2011 - Time: 22:25:42 Reviewed by:
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A TUVRheinland®

Test Plot of Spurious emission of B — GFSK modulati

on

Vertical (1GHz — 18GHz)

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test item: Bluetooth Headset
Identification: BLUETREK MusiCALL
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Rx @ Mid channel(BDR)
Climate Condition: 23 G 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17019444 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906
Pre TUV t to 18G HFS06
121
g o FCE partt51=186-PK
3
% 60 FGC partto i{8CA
é 40 X e ;W
= r X A A
u1(3 2G 3G 4G 5G ] 8 106 18G
Frequency in Hz
Limit and Margin PK
1627.0 v
2441000000 371 1241 36.9 740 |V
14561.000000 551 79 18.9 740 |V

S s i e
1627.000000

‘Limit and Margin AV

2441.000000

14561.000000 43.4 54.0
; (%
‘;- o 2 7 5

Date: 15/02/2011 - Time: 22:21:38 Tested bz;:\& Reviewed by:
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Test Plot of Spurious emission of B — GFSK modulati on
Horizontal (18GHz — 26GHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate

Test ltem: Bluetooth Headset

Identification: BLUETREK MusiCALL

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Rx @ Mid channel(BDR)

Climate Condition: 23 ; %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery

Receipt No: 163073422 300

Report No: 17019444 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 18GHz-25GHz

Receiver: TUV 3160-09

Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09

Pre TUV 18 to 26.5 3160-09

10
80 FEC a5 18-26G P!
E
3 60 2 FCCBEBABI26C AV
2 e r .
M o i
E ¢
-
3
20 ¢
i
i |
0 —
18 19 20 21 22 23 24 25
Frequency in GHz

34,
22766000000
24209.000000

'Limit and Margin AV

20234.000000 | 415 5.6 12.5 54.0

H
22766.000000 425 6.4 15 54.0 [H
24209.000000 437 6.9 103 54.0 | H
(a2
Date: 24/02/2011 - Time: 21:13:44 Tested by: \Chetked/ Reviewed by:
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A TUVRheinland®

Test Plot of Spurious emission of B — GFSK modulati

Vertical (18GHz — 26GHz)

TUV Rheinland (Guangdong) Ltd.

on

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test ltem: Bluetooth Headset
Identification: BLUETREK MusiCALL
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Ry @ Mid channel(BRDR)
Climate Condition: 23 TC; 0 %RH; 101 kPa.
Test Voliage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17019444 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV 3160-09
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
Pre TUV 18 to 26.5 3160-09
101
L FCC part15 18-26G PK
&
>1 (=]
g I = T P o
% 40
18 18 20 b3 22 23 24 25
Frequency in GHz

o

21404,000000 5.8

24238.000000 §6.0

18642.000000 40.3 5.0 13.7 540 |V
21404.000000 .7 59 123 54.0 |V
24238.000000 433 6.9 10.2 54.0 | V

Date: 24/02/2011 - Time: 21:11:00

Tested bygzzz’  Reviewed by
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TUV Rheintand (Guangdong) Ltd.

Test Plot of Spurious emission of A.1 — 8DPSK modul  ation
Horizontal (9kHz — 30MHz)

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltagef Freq:
Receipt No:
Report No:

Result:

Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

K-Mate

Bluetooth Headset
BLUETREK MusiCALL

FCC Part 15

RE

Tx @ Low channei{EDR}

23 ¢ 50 %RH; 101 kPa.
DC 3.7V by li-ion battery
163073422 300

17019444 001

Pass

Test distance is 3m, Horizontal

9kHz - 30MHz
TUV ESCI 3
TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3

Pre TUV 2K to 30M HFH2-Z2

Level in dBUV/m

9k 20 30 50

H
|
.

100k 200 300 500 ™ 2m 3M sM 16M 20 30M
Frequency in Hz

Limit and Margin QP
=

0.017400 83.7 207 - | H
0.048280 - 49.5 19.8 - — | H
0.190000 42.6 - 20.8 194 62.0 | H
1.078000 | 43.0 -_ 20.3 4.0 -47.0 |-H

Date: 24/02/2011 - Time: 23:09:53

Tested by: (70112.24  Reviewed by:




Produkte
Products

Appendix 1
17019444 001
Page 34 of 72

A TUVRheinland®

TUV Rheinland (Guangdong) Lid.

Test Plot of Spurious emission of A.1 — 8DPSK modul
Vertical (9kHz — 30MHz)

ation

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test lfem:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Result:

Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

K-Mate

Bluetooth Headset

BLUETREK MusiCALL

FCC Part 15

RE

Tx @ Low channel{EDR)

23 C; 50 %RH; 101 kPa.
DC 3.7V by li-ion battery

163073422 300

17019444 001

Pass
Test distance is 3m, Vertical

9kHz - 30MHz
TUV ESCI 3

TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3

Pre TUV 9K to 30M HFH2-Z2

FCC Part 15 0Kz - 30MElz

! I

Level in dBUVM

; I

-20

-30

9K 2 30 50

100k 200 300 500 ™ 2M 3M M 10M
Frequency in Hz

20 20M

0.017320 63.6 20.7 vV
0.034920 - 53.0 20.2 - - |V
0.154000 43.2 - 20.7 20.8 63.8 | V
..1.086000 | ... 420 -~ - 203 5 4.9 . -4698 |V

Date: 24/02/2011 - Time: 23:07:43

Tested by:
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17010444 001 A TUVRheinland®

Test Plot of Spurious emission of A.1 — 8DPSK modul  ation
Horizontal (30MHz — 1GHz)
TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate

Test Item: Bluetooth Headset

Identification: BLUETREK MusiCALL

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: T« @ Low channsl{(EDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery

Receipt No: 183073422 300

Report No: 17019444 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 30M-1GHz

Receiver: TUV ESIB 26

Transducer: TUV SAC UVLB 9168/ TUV ESIB26-TUV SAC UVLB 9168

FCC 15.209 30M-1G sweep

80

Frequency in Hz

Gl FCC 15209 S0V TG 3 Q)
£ [
£ r !

T 4
£
t W
= LI N ' ‘s e : B
1 1 ' - il - |
' ' + s |
0 ;
30M 50 &0 83 100M 200 300 400 500 800 1G

39.350000 9.6 14.0 30.4 400 | H
- 55.000000 9.7 13.2 30.3 40.0 | H
115.350000 7.8 1.7 35.7 435 | H
.| .[156.75000D . 10.4 1. TR N 33.1. 1. .. 435 |H . -
271.050000 8.4 121 37.6 46.0 | H
372.300000 1.2 14.2 34.3 46.0 | H
L2215

Date: 15/02/2011 - Time: 16:58:00 Tested by: ", Reviewed by:
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A TUVRheinland®

Test Plot of Spurious emission of A.1 — 8DPSK modul
Vertical (30MHz — 1GHz)

TUV Rheinland (Guangdong) Lid.

EMC Test Record (Emission)

Common Information

Manufacturer:
Test ltem:
ldentification:
Test Standard:
Test Detail:
Operation Mods:
Climate Condition:

K-Mate

Bluetooth Headset
BLUETREK MusiCALL
FCC Part 15

1S
23 C; 50 %RH; 101 kPa.

ation

EMGC Test Service Hotline: +86-20-28391188

Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17019444 001
Resuit: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 30M-1GHz
_ Receiver: TUV ESIB 26
Transducer: TUV SAC UVLB 9168/ TUV ESIB26-TUV SAC UVLB 9168
FCC 15.209 30M-1G sweep
al i
i
80 FCL 15,009 300G 5 Q)
£ F
& §
o 40
£
3 20 W
| * + ] I+
;OM 50 80  100M 2:)0 300 4(‘]0 Gll‘.lﬂ 800
Frequency in Hz

Date: 15/02/2011 - Time: 16:53:06

=
39.600000 97 14.0 30.3 200 [V
48.550000 (X3 13.6 304 40.0 [V
153.200000 10.9 182 32.6 435V
331.200000 | 10.3] 135 357 . 460V
513.550000 13.6 16.8 324 460 |V
753.750000 8.3 203 217 46.0 |V

Tested by:

Reviewed by:
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Test Plot of Spurious emission of A.1 — 8DPSK modul  ation
Horizontal (1GHz — 18GHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate

Test ltem: Bluetooth Headset

Identification: BLUETREK MusiCALL

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: TX @ Low channei(EDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery

Receipt No: 163073422 300

Report No: 17019444 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 1GHz-18CGHz

Receiver: TUV FSP30

Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906

Pre TUV 110 18G HF906

1 oo
10 ;
gl
£ ®& { i FEC partts1=186-PK
S e
2
$ &0 g \\\\
% N\ X ~
e = - e
20 i
i
1G 26 3G 4G 56 6 [ 106 18G
Frequency in Hz

601.000000 353 -14.0 38.7 74.0

H
204.000000 424 9.2 3.8 740 | H
4804.000000 47.9 5.5 261 74.0 | H

3204.000000 3141 -9.2 228 54.0
4804.000000 37.9 -5.5 16.1 54.0

I|X|T

[
Date: 15/02/2011 - Time: 21:52:31 Tested by: heviewed by:
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A TUVRheinland®

Test Plot of Spurious emission of A.1 — 8DPSK modul

Vertical (1GHz — 18GHz)

TUV Rheinland (Guangdong) Lid.

ation

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test ltem: Bluetooth Headset
Identification: BLUETREK MusiCALL
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Low channel{EDR)
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17019444 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906
Pre TUV 1 to 18G HF208
120 !
10 E
oo

E 80 M FCC-partt5-118G-PK

£ -

3 e f 1‘}‘\‘ FC:L,G 154186

o e o e

3 S— N _:J N & A

6 2G 3G 4G & 6 8 106 18G
Frequency in Hz

Limit Aand Margin PK

A A

i@

Limit and Margin AV

1601.000000 374 -14.0 366 740 1V
4804.000000 44.9 -6.5 291 740 |V
13816.000000 59.7 9.3 740 |V

14.3

" 1601.000000 304 ~14.0 236 540 | V
4804.000000 348 -5.5 19.2 540 | V
13816.000000 45.6 9.3 84 540 |V

Date: 15/02/2011 - Time: 21:44:20

N
Mii2.15 )
Reviewed by:
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Test Plot of Spurious emission of A.1 — 8DPSK modul  ation
Horizontal (18GHz — 26GHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate

Test ltem: Bluetooth Headset

Identification: BLUETREK MusiCALL

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Low channel(EDR)

Climate Condition: 23 TC; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery

Receipt No: 163073422 300

Report No: 17019444 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 18GHz-25GHz

Receiver: TUV 3160-09

Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09

Pre TUV 18 to 26.5 3160-09

100
L FCC Hart15 18-26GP

. -
£
3 60 ol FCC bart15 182665 AV
g = e ;
c A .
= &b
2
E

0

0

18 19 20 21 22 23 24 25
Frequency in GHz

[ VS E ey
0264.00000 5 A g |
22047.000000 527 3 . 74.0
24628.000000 54.3 . 19.7 740 | H

Limit and Margin AV

20264.000000 414 5.8 1286 540 [ H
22047.000000 41.0 6.1 13.0 540 [ H
24628.000000 424 7.0 1.6 54.0 | H

Date: 24/02/2011 - Time: 21:27:28 Reviewed by:
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A TUVRheinland®

Test Plot of Spurious emission of A.1 — 8DPSK modul

Vertical (18GHz — 26GHz)

TUV Rheinland (Guangdong) Ltd.

ation

EMC Test Service Hotiine: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test item: Bluetooth Headset
Identification: BLUETREK MusiCALL
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Low channel{EDR)
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17019444 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV 3160-09
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
Pre TUV 18 to 26,5 3160-09
10U T
A
80 FCC péLmb 1B:26G P!
£ i
3 e FCCDaiges 18266 AV
% Sdooem
£ 40 fey
20
0
18.7 20 21 22 23 24 25
Frequency in GHz

Limit and Margin PK

0311.000000 | 531 I v
22718.000000 53.6 6.3 204 740 |V
24157.060000 £5.5 6.9 185 740 | V

Limit and Margin AV
e}
s

11.
22718.000000 42.0
136

24157.00000:

Date: 24/02/2011 - Time: 21:29:50

Reviewed by:
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Test Plot of Spurious emission of A.2 — 8DPSK modul

ation

Horizontal (9kHz — 30MHz)

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test item:
Identification:
Test Standard:
Test Detail:
Cperation Mode:

Climate Condition:

K-Mate
Bluetooth Headset
BLUETREK MusiCALL
FCC Part 15

RE

channel(

=i
23 C; 50 %RH; 101 kPa.

Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17019444 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 9kHz - 30MHz
Receiver: TUVESCI 3
Transducer: TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3
Pre TUV 9K to 30M HFH2-Z2
100 I i - 1
T R S S i

T S gy r—— T ECCRa15 ORHz: 30N

F o ﬂ! - y nww v 5 i } !

g I : AN

5 20 i

K L

0 I
'ng 20 30 50 10‘Dk 200 300 500 M 2M 3M SM 10M 20 30M
Frequency in Hz

A TUVRheinland®

0.017320 62.2 20.7
0.065720 47.8 203
0.406000 378 — 20.8 178
1.074000 4238 |- — 1203 _ 42
Date: 24/02/2011 - Time: 23:15:35 Reviewed by:
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Test Plot of Spurious emission of A.2 — 8DPSK modul  ation
Vertical (9kHz — 30MHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test [tem: Bluetooth Headset
Identification: BLUETREK MusiCALL
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Mid channel{EDR)
Climate Condition: 23 'C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17019444 001
Resuit: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 9kHz - 30MHz
Recelver: TUVESCI 3
Transducer: TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3
Pre TUV 9K to 30M HFH2-22
100 T 7
& ECC Ean 15 QKHZ - 30__le
g PO PO |
&
%
‘ng 20 30 50 100k 200 300 500 M 2M 3M 5II\A oM 20 30M

Frequency in Hz

0.017400 - 63.6 20.7 —

0.115480 _ 383 210 - —iV

0.322000 45.2 = 20.8 12.2 574 | V
-.1.082000. - 404 . —] . . 203 ] .. . 6.5. L. 4881V

Date: 24/02/2011 - Time: 23:13:39 Reviewed by:;




Produkte
Products

Appendix 1
17019444 001
Page 43 of 72

A TUVRheinland®

Test Plot of Spurious emission of A.2 — 8DPSK modul
Horizontal (30MHz — 1GHz)

TUV Rheinland (Guangdong) Lid.

Common Information

EMC Test Record (Emission)

EMC Test Service Hotline: +86-20-28391188

Manufacturer: K-Mate
Test item: Bluetooth Headset
|dentification: BLUETREK MusiCALL
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Mid channel{EDR)
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17615444 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESIB 26
Transducer: TUV SAC UVLB 9168/ TUV ESIB26-TUV SAC UVLB 9168
FCC 15.208 30M-1G sweep
80 FCC 15706 30016 3m Q

£ f

Z

o 1}

3 40

s

z et

g U S, v ") -y

i e ot i
T T
;0M 50 60 80 10oM 200 300
Frequency in Hz

Limit and Margin QP

37.400000 10.7 13.7 203 400 [H
54.000000 10.0 13.2 30.0 400 [ H
144.600000 10.1 13.8 33.4 435 | H
1168.250008 8.3 134 34.2 - 435 H
383.700000 1.7 144 34.3 46.0 { H
700.400000 17.6 19.6 284 46.0 | H

Date: 15/02/2011 - Time: 17:18:54

Reviewed by:
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A TUVRheinland®

Test Plot of Spurious emission of A.2 — 8DPSK modul

Vertical (30MHz — 1GHz)

TUV Rheinland (Guangdong) Lid.

Common Information

EMC Test Record (Emission)

Manufacturer: K-Mate
Test ftem: Bluetooth Headset
Identification: BLUETREK MusiCALL
Test Standard: FCC Part 15
Test Detail: RE
Operation Wode: Tx @ iid channei(EDR)
Climate Condition: 23 TC; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17019444 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESIB 26
Transducer: TUV SAC UVLB 9168/ TUV ESIB26-TUV SAC UVLB 9168
FCG 15.209 30M-1G sweep
A FCC 15209 30M1GEm Q
£ [
3 !
F) |
g 40
=
3 2oima %
} + +
30m 50 60 80 100M 200 300 400 500 800 16
Frequency in Hz

S
T

]_imit ant;l Margin QP

G

39.450000 9.6 14.0 304 400 |V

§3.300000 9.6 13.3 304 400 |V
126.500000 9.0 126 34.5 435 | V
147.000000 11.0 14.0 |- -32.5 435 |V -
371.200000 11.0 14.2 35.0 46.0 | V
636.750000 16.9 18.9 29.1 46.0 [V

Date: 15/02/2011 - Time: 17:22:21

Reviewed by:

ation

EMC Test Service Hotline: +86-20-28391188
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Test Plot of Spurious emission of A.2 — 8DPSK modul  ation

Horizontal (1GHz — 18GHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test ltem: Bluetooth Headset
Identification: BLUETREK MusiCALL
Test Standard: FCC Pari 15
Test Detail: RE
Operation Mode: Tx @ Mid channei(EDR)
Climate Condition: 23 T, 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17019444 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF908/ TUV FSP30-TUV SAC HF906
Pre TUV 1 to 18 HF906
1207~
106
bl
E & = FCCpart15-1-186-PK
Z X |
3 60 .. : FECpartt 5&1 8@'?/
@ § N e iy Meuriba el
E < Wi{ \t_-*:-‘— e Ao
20 - -
i
i
0 +
16 2G 36 4G 56 6 8 106 18G
Frequency in Hz

3253.000000 394 -8.5 34.6 74,
13852.000000 £8.6 9.6 154 74,

Limit and Margin AV

=[x

1627.000000 315 -13.8 225 540 | H
3263.000000 34.1 -8.5 19.9 540 | H
13852.000000 45.6 9.6 8.4 540 | H

BLIE )
r-gu-,..mf" Reviewed by:

Date: 15/02/2011 - Time: 21:34:04 Tested by:
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A TUVRheinland®

Test Plot of Spurious emission of A.2 — 8DPSK modul

Vertical (1GHz — 18GHz)

TUV Rheinland (Guangdongj Ltd.

ation

EMC Test Service Hotline: +88-20-28391188

EMC Test Record (Emission)

Common Information

K-Mate

Manufacturer:
Test ltem: Bluetooth Headset
Identification: BLUETREK MusiCALL
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: T @ Wid channei(EDR)
Climate Condition: 23 T, 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17019444 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Freguency Range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HFS06
Pre TUV 1 to 18G HF306
12
100
L kbt
g ! FC part15-1-18G PK
4 o *
2 e ) FCC partiSgz|oc !
T oW - ; PO e LT
8 et N i
20
0 +
G 26 36 0 56 6 8 106 186,
Frequency in Hz
in PK

41

dM

] 1
0000 363 -13.9 37 740 |V
4882.000000 47.0 -5.8 27.0 740 |V
13793.000000 58.0 9.0 16.0 740 |V

1625.000000 28.1 13 25.9 540 [V
4882.000000 37.6 -5, 164 54.0 | V

13793.000000 45.2 8.8 54.0 [V

Date: 16/02/2011 - Time: 21:38:27 Tested by: Reviewed by:
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Test Plot of Spurious emission of A.2 — 8DPSK modul  ation
Horizontal (18GHz — 26GHz)

TUV Rheinland (Guangdong) Lid. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test ltem: Bluetooth Headset
Identification: BLUETREK MusiCALL
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Mid channel(EDR)
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voitage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17019444 001
Resuli: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: " TUV 3160-08
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
Pre TUV 18 to 26.5 3160-09
100,
e FCCpants 18266 PK
3
3 60 FCC paitisae26G AV
8 v . e
E al
g
g
0
u18 19 20 2t 22 23 24 ' 25
Frequency in GHz

Limit and Margin PK

i il ;

35.000000 [ 4.9 H
21560.000000 53.7 6.0 740 | H
24241.000000 56,2 6.9 740 [ H

Limit and Margin AV

; A : B R
18435.000000 40.5 4. 13.5
21560.000000 41.5 . 12.5
24241.000000 43.8 .9 10.2 54.0

Date: 24/02/2011 - Time: 21:25:18 Tested by:
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Test Plot of Spurious emission of A.2 — 8DPSK modul

Vertical (18GHz — 26GHz)

TUV Rheintand (Guangdong) Ltd.

ation

EMG Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test item: Bluetooth Headset
Identification: BLUETREK MusiCALL
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Mid channel{EDR)
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voitage/ Freq: DG 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17018444 001
Resuilt: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV 3160-09
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
Pre TUV 18 to 26.5 3160-09
10 i
L
80 FCC par‘l"f5“1'81}26G‘P
£ ]
E_ 80 FCCaIBABREGA
o . °
'_:E') 4v
E
20
0 - ; i
18 19 20 21 22 23 24 25
Frequency in GHz

58.000000 523 217 740 | V
21925.000000 534 6.1 206 74.0 [V
(24248.000000 554 69 8.6 40V _
Limit and Margin AV
e
7

Date: 24/02/2011 - Time: 21:23:03

L
. 540 |V
925.000000 54.0 [V
4248.000000 54.0 | V
4 HYA

Twn224

Tested by Cheke Reviewed by:

A TUVRheinland®
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Test Plot of Spurious emission of A.3 — 8DPSK modul  ation
Horizontal (9kHz — 30MHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate

Test ltem: Bluetooth Headset

Identification: BLUETREK MusiCALL

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ High channel(EDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq; DC 3.7V by li-ion battery

Receipt No: 163073422 300

Report No: 17019444 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 9kHz - 30MHz

Receiver: TUV ESCI 3

Transducer; TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3

Pre TUV 9K to 30M HFH2-Z2

100
80
¥ —
60 ——
§ Lk , s S CC a5 9Kz - 300
ES X b - . = |
g © ] T PR .
c 1
5 20 bl i
2 [ 1
5
v L3
20
-30
9k 20 30 50 100k 200 300 500 1M 2M 3M BM 1M 20 30M
Frequency in Hz

Limit and Margin QP
7

0.017320 s

0.065720 - 47.4 20.3 — —
0.386000 42.1 —_ 20.8 13.8 55.9
1.094000 40.3. - il 5 20.3.| - 6.5 |- 46.8

Date: 24/02/2011 - Time; 23:21:43 Reviewed by;




Appendix 1 - ] &
17019444 001 TUVRheinland
Produkte
Products Page 50 of 72

Test Plot of Spurious emission of A.3 — 8DPSK modul  ation

Vertical (9kHz — 30MHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test ltemn: Bluetooth Headset
ldentification: BLUETREK MusiCALL
Test Standard: FCC Part 1%
Test Detail: RE
Operation Mode: Tx @ High channel{(EDR)
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freg: DC 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17019444 001
Resul: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 9kHz - 30MHz
Receiver: TUV ESCI 3
Transducer: TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3
Pre TUV 9K to 30M HFH2-Z2
80
60 X -
E T onbduaiii e ECC Part 15_9KHz - 30MHz
g wofp I Pl . i t
'g | ~ b - o - Ry
% 20 T ]
-20 }
-30 t t
9k 20 30 50 100k 200 300 500 M 28 3M 5M 10M 20 30M
Frequency in Hz

Li[nit and Margin Q

0.017400 - 63.3 20.7 — — |V
0.113000 — 36.1 210 — — |V
0.290000 44.9 — 20.9 13.5 58.4 | V

- 1.086000 | . 423 | . - 20.3 - 48] ... 46.9 | V.

Date: 24/02/2011 - Time: 23:17:43

Tested by:

Reviewed by:
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Test Plot of Spurious emission of A.3 — 8DPSK modul  ation
Horizontal (30MHz — 1GHz)

TUV Rheinland (Guangdong) Lid. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: . K-Mate
Test ltem: Blustooth Headset
Identification: BLUETREK MusiCALL
Test Standard: FCC Part 16
Test Detail: RE
Operation Mode: Tx @ High channei(EDR)
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17019444 001
Resullt: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESIB 26
Transducer: TUV SAC UVLB 9168/ TUV ESIB26-TUV SAC UVLB 3168
FCC 15.208 30M-1G sweep
80— i 1
! (.
P
CY FGC 15,209 30MG 3 Q
£
s ]
o ! |
3 a0 .
= i
T
£
-1 LY PRy Y .
T
;OM 50 60
Frequency in Hz

40.650000 104 14.0 29.6 400 | H
57.900000 L5 12.9 | 30.5 400 [ H
121.800000 .8 123 34.7 435 | H
145.550000- | - 10.2 139 ] - -33.3 435 | H
502.250000 13.8 16.5 32.5 46.0 | H
724.400000 18.2 20.0 27.8 460 [ H

Date: 15/02/2011 - Time: 17:38:35

Tested by:
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Test Plot of Spurious emission of A.3 — 8DPSK modul  ation
Vertical (30MHz — 1GHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate

Test ltem: Bluetooth Headset

Identification: BLUETREK MusiCALL

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ High channel(EDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery

Receipt No: 163073422 300

Report No: 17019444 001

Result: Pass

Gomment: Test distance is 3m, Veriical
Subrange 1

Frequency Range: 30M-1GHz

Receiver: TUVESIB 26

Transducer: TUV SAC UVLB 9168/ TUV ESIB26-TUV SAC UVLB 9168

FCC 15.209 230M-1G sweep

8o B y i =

80

'11
e
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L
o
o

v ey
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40

Level in dBuVim

39.600000 9.7 14.0 303 400 | V
58.250000 .7 12.9 30.3 400 | V
115.100000 7.8 1.7 367 435V
150.400000 | 10.4 14.2 331 435 |V
326.100000 10.3 3.4 357 460 [V
508.800000 13.6 16.7 324 46.0 | V-

Date: 16/02/2011 - Time: 17:28:32 Reviewed by:
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A TUVRheinland®

Test Plot of Spurious emission of A.3 — 8DPSK modul

ation

Horizontal (1GHz — 18GHz)

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test ltem: Bluetooth Headset
|dentification: BLUETREK MusiCALL
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ High channel(EDR)
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17019444 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HFQ06
Pre TUV 1 to 18G HFS06
121 ]
100/
£ #0 3""‘%‘ FCfle-Em&'l'—“l 8G6P
2 \ i
T 60 4 1 FCC-pantd 5318
E 40 Mﬂ 7 ..u? '\§ . P PN et
K] " Qe NN IR L e e e
20 ]
1 H i
5 H H
16 26 3G 4G 5G 3 8 106 186
Frequency in Hz

7343.000060 AT.T

74.0

13861.000000 58.8

15.5 740

Limit an;i Margiﬁ AV ‘

1652.000000 28.3 “13.6 257 540 | H
7343.000000 344 0.5 19.6 54.0 | H
13861.000000 45.4 9.4 8.6 540 | H

Date: 15/02/2011 - Time: 21:58:18

Tested by: Reviewed by:
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A TUVRheinland®

Test Plot of Spurious emission of A.3 — 8DPSK modul

Vertical (1GHz — 18GHz)

TUV Rheinland (Guangdong) Lid.

ation

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Result:

Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

K-Mate

Bluetcoth Headset
BLUETREK MusiCALL
FCC Part 15

RE

Tx @ High channel(EDR)
23 C; 50 %RH;
DC 3.7V by li-ion battery
163073422 300
17019444 001

Pass

Test distance is 3m, Vertical

101 kPa,

1GHz-18GHz
TUV FSP30
TUV SAC HF908/ TUV FSP30-TUV SAC HF906

Pre TUV 1 1o 18G HF906

Level in dBuV/m

2G

3G 4G 5G 6 8

Frequency in Hz

0

8404.000000

13839.000000

1652.000000 30.1 -13.6 23.9 540 |V
8404.000000 34.6 20 19.4 540 |V
13839.000000 45.6 8.5 8.4 540 |V

Date: 15/02/2011 - Time: 22:01:49

Tested by: Reviewed by:
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Test Plot of Spurious emission of A.3 — 8DPSK modul  ation

Horizontal (18GHz — 26GHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test ltem: Bluetooth Headset
Identification: BLUETREK MusiCALL
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ High channel(EDR)
Climate Condition: 23 T; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17019444 001
Resulf: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV 3160-09
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
Pre TUV 18 to 26.5 3160-09
10
80 FCC part15 18-26G7P)|

% 60 " o — : 3 rbug‘é (EX AT

g a0 i

3

i
0 i
18 19 20 21 22 23 24 25
Frequency in GHz

Limit and Margin PK

000 533

22827.000000 544

6.4 19.6 74.0

pm e o =

24232.000000 55.9

6.9 18.1 74.0

Limit and Margin AV

20252.000000

22827.000000

24232.000000

Date: 24/02/2011 - Time: 21:32:09

Tested by: + Reviewed by:
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Test Plot of Spurious emission of A.3 — 8DPSK modul  ation
Vertical (18GHz — 26GHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate

Test ltem:. Bluetooth Headset

Identification: BLUETREK MusiCALL

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ High channel(EDR)

Climate Condition: 23 C; 50 %RH, 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery

Receipt No: 163073422 300

Report No: 17019444 001

Result: Pass

Comment: Test distance is 3m, Vertical
Subrange 1

Frequency Range: 18GHz-25GHz

Receiver: TUV 3160-09

Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09

Pre TUV 18 to 26.5 3160-09

100 :
]
80 FCCpartis 18266 PK
3
s e FCC part154826G AV
=
5 1 e e
£ a0 o
5
g
20
] |
0 + } t + {
18 19 20 21 22 23 24 25
Frequency in GHz

24241.000000 §5.7 69 . 740

Limit and Marain AV

18957.000000 401 5.1 13.9
21414006000 4.6 59 124 v
24241.000000 FER] 6.9 102 v

Date: 24/02/2011 - Time: 21:35.36 Reviewed by:




Produkte
Products

Appendix 1
17019444 001
Page 57 of 72

Test Plot of Spurious emission of B — 8DPSK modulat

ion

Horizontal (9kHz — 30MHz)

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test item:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

K-Mate

Bluetooth Headset
BLUETREK MusiCALL
FCC Part 15

RE

Rx @ Wid channel{EDR)
23 T; 50 %RH;
DC 3.7V by li-ion battery
163073422 300
17019444 001

Pass

Test distance is 3m, Horizontal

101 kPa.

9kHz - 30MHz
TUV ESCI 3
TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3

Pre TUV 9K to 30M HFH2-Z2

1007

B FCC Part 15 OKHz - 300z

Level in dBpV/m

i -
1

-20

-30

gk 20 30 S0

100k 200 300 500 ™M

Frequency in Hz

2M 3M 5M 10M 20 30M

Limit and Margin QP

0.017320 H
0.065720 — 47.9 20.3 - - | H
0.166000 419 - 20.7 21.3 632 [ H
1.058000 - 414 - 20.3 6.0 471 H

Date: 24/02/2011 - Time: 23:23:46

Reviewed by:

A TUVRheinland®
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A TUVRheinland®

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:

Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Result:

Comment:

Subrange 1
Frequency Range:
Receiver;
Transducer:

K-Mate

Bluetooth Headset
BLUETREK MusiCALL
FCC Part 15

RE

Ry @ Mid channsl(EDR)

Rx @ Mi nel(EDR)
23 T 50 %RH; 101 kPa.
DC 3.7V by li-ion battery -
163073422 300

17019444 001

Pass

Test distance is 3m, Vertica!

9kHz - 30MHz
TUV ESCI 3

Test Plot of Spurious emission of B — 8DPSK modulat
Vertical (9kHz — 30MHz)

TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3

Pre TUV 9K to 30M HFH2-22

Level in dBuW/m

o ECC P;arl 15 9KHz - 30MH;

9k . 20 30 50

100k 200 300 500 M 2M 3M  5M 10M
Frequency in Hz

20 30M

Date: 24/02/2011 - Time: 23:26:02

0.017400 - 63.2 20.7 -V
0.048360 - 48.5 19.8 == -1V
0.258000 44.7 - . 209 147 594 | V
1.084000 | .. 40.8. . 203 |. 6.4 472 V.

Reviewed by:
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Test Plot of Spurious emission of B —8DPSK modulati on
Horizontal (30MHz — 1GHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate

Test ltem: Bluetooth Headset

Identification: BLUETREK MusiCALL

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Rx @ Mid channel(EDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery

Receipt No: 163073422 300

Report No: 17019444 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 30M-1GHz

Receiver: TUV ESIB 26

Transducer: TUV SAC UVLB 9168/ TUV ESIB26-TUV SAC UVLB 9168

FCC 15.208 30M-1G sweep

= i [ !
L. ! H
. Ao FGC 15209 30M: 16"55'(‘1}
S i i |
= ) H
9 40 +
£ E
LI - S i
; O omorio e N -
+ I i =+ ]
30M 50 &0 80 100M 200 300 400 500 800 1G

Frequency in Hz

Limit and Margin QP

53.050000
107.000000
147.350000
271.750000

557.450000

Date: 15/02/2011 - Time: 17:59:12 Tested byggieQ Reviewed by:
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A TUVRheinland®

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotiine; +86-20-28391188

EMC Test Record (Emission)

Common Information

Test Plot of Spurious emission of B — 8DPSK modulat
Vertical (30MHz — 1GHz)

Manufacturer: K-Mate
Test item: Bluetooth Headset
Identification: BLUETREK MusiCALL
Test Standard: FCC Part 15
Test Detail: RE
Cperation Mode: Rx @ Mid channel{EDR)
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage! Freq: DG 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17018444 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESIB 26
Transducer: TUV SAC UVLB 9168/ TUV ESIB26-TUV SAC UVLB 9168
FCC 15.200 30M-1G sweep
80
60 FCC 5200 30MAG3m Q
£  — "
;::" I ’ !
T 40 :
£ i
5 3
Pl e Mokt Ol T
T .|_ T ]
;OM 50 60 80 100M 200 300 4!‘)0 500 1G
Frequency in Hz

Limit and Margin QP

41.900000 10.8 13.9 29.2 4001V
59.000008 9.7 12.9 0.3 400 |V
116.450000 8.3 1.8 5.2 435V
149.650000 105 14.2. 3.0 | . 435 |V
398.500000 114 14.7 1. 34.6 46.0 | V
€97.100000 17.6 19.6 284 460 [V

Date: 15/02/2011 - Time: 18;04:19

Tested by:)

Reviewed by:
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Test Plot of Spurious emission of B — 8DPSK modulat  ion
Horizontal (1GHz — 18GHz)

TUV Rheintand (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate

Test ltem: Biuetooth Headset

Identification: BLUETREK MusiCALL

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Rx @ Mid channel{EDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.

Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17019444 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906
Pre TUV 1 1o 18G HF906
1201 i |
100 | ! -
£ 80 ~—FEEpart15-1=18G-PK
= ——
=5
g eo FECpart15-1x -8&&
3 % i e o LAY
5 40 M- s |
- = - ’F RN S ety B T
S 36 w© s 6 810G 186G
Frequency in Hz

1627.000000 37.4 -14.7 36.6 740 H
2441.000000 35.7 -12.1 38.3 74.0 t H
14515.000000 571 9.0 16.9 740 ( H

Limit and Margin AV

2441,000000

54.0

14515.000000

10.0 54.0

Date: 16/02/2011 - Time: 22:37:43

Tested by:
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Test Plot of Spurious emission of B — 8DPSK modulat  ion
Vertical (1GHz — 18GHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate

Test ltem: Bluetooth Headset

Identification: BLUETREK MusiCALL

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Rx @ Mid channel(EDR)

Climate Condition: 23 50 %RH; 101 kPa.
Test Voltage/ Freq: DG 3.7V by li-ion battery

Receipt No: 163073422 300

Report No: 17019444 001

Result: Pass

Comment: Test distance is 3m, Vertical
Subrange 1

Frequency Range: 1GHz-18GHz

Receiver: TUV FSP30

Transducer: TUV SAC HFS08/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HFS06

s e FOE pani5-1=18GPK

Levelin dBpv/m
g
Z

!
|

P S
o

1G 2G 3G 4G 5G 106 18G

Frequency in Hz

Limit and Margin PK

:
27 . .
2441.000000 35.6 - 38.4
13854.000000 57.5 16.5
Limit and Margin AV
1627.000000 26.4 -14.7 276 540 [V
2441.000000 24.3 121 29.7 540 |V
13854.000000 44.5 8.9 9.5 540 |V

Date: 15/02/2011 - Time: 22:41:08 Tested by: 3 § Reviewed by:
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Test Plot of Spurious emission of B — 8DPSK modulat

Horizontal (18GHz

TUV Rheinland (Guangdong) Ltd.

— 26GH2)

EMC Test Record (Emission)

Common Information

EMC Test Service Hotline: +86-20-28391188

Manufacturer: K-Mate
Test Item: Bluetooth Headset
ldentification: BLUETREK MusiCALL
Test Standard: FCC Part 15
Test Detail: RE '
Operation Mode: Rx @ Mid channel(EDR}
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DG 3.7V by ii-ion battery
Receipt No: 163073422 300
Report No: 17019444 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV 3160-08
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
Pre TUV 18 to 26.5 3160-09
10 [
I
80 FCCat!5 126G P
£ |
S e bCpEHE 18
3 - o
% 40 vy
k]
20
!
0 + t
18 18 20 21 22 23 24
Frequency in GHz

25

70.

21416.000000

54.0 5.9 20.0 740 | H

22785.000000

54.1 6.4 19.9 740 | H

Limit and Margin AV

0.00600

21416.000000

22785.000000

Date: 24/02/2011 -

[y mosia
Time: 21:16:35 Tested by%mzz"

Reviewed by:
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TUV Rheinland (Guangdong) Ltd.

EMCT

Common Information

Test Plot of Spurious emission of B — 8DPSK modulat  ion
Vertical (18GHz — 26GHz)

EMC Test Service Hotline: +86-20-28391188

est Record (Emission)

Manufacturer: K-Mate
Test item: Bluetooth Headset
Identification: BLUETREK MusiCALL
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Rx @ Mid channel(EDR)
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17019444 001
Resuilt: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 18GHz-256GHz
Receiver: TUV 3160-09
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
Pre TUV 18 to 26.5 3160-08
10
80 FEC part1 518266 PK
£
E_ 60 FOC Peit i 1826G AV
£ . O Wi ’ o
U18 19 20 21 22 23 24 25
Frequency in GHz

00 I )
21506.000000 533 5.0 20.7 740 |V
—24156,000000 557 | 68 183 — 40|V

B : EE 5
20238, 41.5 54.0
21806.000000 .4 54.0
24156.000000 43.5 54.0

Date: 24/02/2011 - Time: 21:20:47 Tested by: - e

p

fun2.2g
Reviewed by:
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Test Plot of Radiated emissions in restricted bands , Mode A.1 —
GFSK modulation, Horizontal

TUV Rheinland (Guangdong) Ltd, EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test Item: Bluetooth Headset
Identification: BLUETREK MusiCALL
Test Standard: FCC Part 15
Test Detail: Band edge
Tx @ lLow channal(BDR)
Climate Conditicn: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17019444 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 2GHz-3GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF908/ TUV FSP30-TUV SAC HF906
Pre TUV 1 to 13G HF906
12 H ]
1" l
10 2:402000000-GHz
86.067 dBV/m
901 l
- : : A
S ’ e |
g i ‘\\
3
g w \
g 50 ‘.a;IOUUUUU GHz '390000030\ 9Hl o
38483 dByvm... o198 dBuVimy | N
- ]\ 4 LMMW«A\J{; \{
Bl N AT CA W WO T
20
L - -
o { +
2310 2320 2340 2380 2380 2400 2410
Frequency in MHz

Date: 24/02/2011 - Time: 20:00:59 Tested by:
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Test Plot of Radiated emissions in restricted bands , Mode A.1 —
GFSK modulation, Vertical

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate

Test ltem: Bluetooth Headset

Identification: BLUETREK MusiCALL

Test Standard: FCC Part 15

Test Detail: Band edge

T AR R R

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery

Receipt No: 163073422 300

Report No: 17019444 001

Resuit: Pass

Comment: Test distance is 3m, Vertical
Subrange 1

Frequency Range: 2GHz-3GHz

Receiver: TUV FSP30

Transducer: TUV SAC HF206/ TUV FSP30-TUV SAC HF906

Pre TUV 1 1o 18G HF906

12
11
. ‘).Af\’) 00000-C| z
- 86.394 dBuV/th
X_
& [
: I
7 i \
§ \
3w | ‘\
E 2.376200000 GHza0000000 Gl,[ {
- % SeBO0BIVIIT 3 assiaBuving | |
o\
40
f: Y gi 1
I T YN e T, e s s kit vt M\
TYWRET M yIyey) T iy
i 2.376600000°GH:
1
. |
2310 2320 2340 2360 2380 2400 2410

Frequency in MHz

I |
ool
Date: 15/02/2011 - Time; 23:49:21 Tested by: W@Reviewed by:
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A TUVRheinland®

Test Plot of Radiated emissions in restricted bands
GFSK modulation, Horizontal

TUV Rheinland (Guangdong) Lid.

, Mode A.3 —

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test item: Biuetooth Headset
ldentification: BLUETREK MusiCALL
Test Standard: FCC Part 156
Test Detail: Band edge
Operation Mode: ™e High channel(BDR)
Climate Condition: 23 °C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17019444 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 2GHz-3GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906
Pre TUV 1 to 18G HFS06
1201 7 j - v
1. i
— = :
1001 ; --2.480008000-GHz ;
LLi _...,M.ﬁﬁ.»gﬁéfgﬁl&/lmxm P e :
aobi L, )
. o
o / N \ miﬁﬁSmZQ}]OCHz
= e f ‘\ 57.651 dBIVim
: T i ¢ A
3 5 / ’r - \Q‘ ;
hid ) 2 AANTA2000GHZ. . oncrcnsdrs ame
A /./ 2.483368000 GHIN 3',7,006 dBLV/m H
40 V7 52:712dBpVim ‘\\ Y
U{ W"‘;ﬂ s \{Mywww e A
L Sy .
™ i ! U N s AT SN At et
B | !
= | 2487736000 GH
i 30.761 dBuVim
10 S ,
{ L
2472 2475 2480 2485 2480 2495

Frequency in MHz

Date: 24/02/2011 - Time: 20:15:35

Tested by: _~ Reviewed by:
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Test Plot of Radiated emissions in restricted bands , Mode A.3 —
GFSK modulation, Vertical

TUV Rheinland (Guangdong) Lid. EMC Test Service Hetline: +86-20-28381188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate

Test ltem: Biuetooth Headset

|dentification: BLUETREK MusiCALL

Test Standard: FCC Part 156

Test Detail: Band edge

OLiic e UL L LY Tx @ High channel{(BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery

Receipt No: 163073422 300

Report No: 17019444 001

Resuit: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 2GHz-3GHz

Receiver: TUV FSP30

Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HFe08

120
2-480008600-GHz
" 5,084 HBVIm
. o
2:483312000-GHz
/{ \ '58.255 dBp\m.
70 g '+
/ %
=3
35 60
: /i %
% 50 h/,r[ "\\\ 2.487400000:GH;
/ 2.483256000 GQ%\ 38.756 dBuV/m
55/086 dBV/M ‘-\ il
40 I. R
L perl¥ ANGTY, PR TV 3 N W
© , . X, B :
L UL R P R (UL T W EIEY N W Y
2493336000 GHz
20 SO a5 dBpvIim
10
4}
2472 2475 2480 2485 2490 2495 2500
Frequency in MHz

Date: 24/02/2011 - Time: 20:12:53 Tested by: « _Reviewed by:
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Test Plot of Radiated emissions in restricted bands , Mode A.1 —
8DPSK modulation, Horizontal

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate

Test ltem: Bluetooth Headset

Identification: BLUETREK MusiCALL

Test Standard: FCC Part 15

Test Detail: Band edge

Operation Mode: Tx @ High channel(EDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage! Freq: DC 3.7V by li-ion battery

Receipt No: 163073422 300

Report No: 17019444 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 2GHz-3GHz

Receiver: TUV FSP30

Transducer: TUV SAC HF908/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF908
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A TUVRheinland®

Test Plot of Radiated emissions in restricted bands

, Mode A.1 —

8DPSK modulation, Vertical

TUV Rheinland {(Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test ltem: Bluetooth Headset
Identification: BLUETREK MusiCALL
Test Standard: FCC Part 15
Test Detail; Band edge
Operation Mode: Tx @ High channel(EDR)
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17019444 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 2GHz-3GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF908/ TUV FSP30-TUV SAC HF906
Pre TUV 1 to 18G HF906
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A TUVRheinland®

Test Plot of Radiated emissions in restricted bands

8DPSK modulation, Horizontal

TUV Rheinland (Guangdong) Lid.

Common Information

, Mode A.3 —

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Manufacturer: K-Mate
Test item: Bluetooth Headset
Identification: BLUETREK MusiCALL
Test Standard: FCC Part 15
Test Detail; Band edge
Operation Mode: Tx @ Low channel(EDR)
Climate Condition: 23 TC; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17019444 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1 5
Frequency Range: 2GHz-3GHz
Receiver: TUV FSP30
Transducer: TUV SAG HF906/ TUV FSP30-TUV SAC HF906
Pre TUV 1 to 18G HF806
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A TUVRheinland®

Test Plot of Radiated emissions in restricted bands

, Mode A.3 —

8DPSK modulation, Vertical

TUV Rheinland {Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission) -

Commion Information

Manufacturer: K-Mate
Test Item: Bluetooth Headset
ldentification: BLUETREK MusiCALL
Test Standard: FCC Part 15
Test Detail: Band edge
Operation Mode: Tx @ Low channel(EDR)
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage! Freq: DC 3.7V by li-ion battery
Receipt No: 163073422 300
Report No: 17019444 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 2GHz-3GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906
Pre TUV 1 to 18G HF906
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